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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
7632.000 MHz 775.000 MHz 6.250 kHz 77327972 MHz -60.46 dBm -25.46 dB 7632.000 MHz 775.000 MHz 6.250 kHz 76513986 MHz -60.67 dBm -25.67 dB
775.000 MHz 775,900 MHz 100.000 kHz 775.60824 MHz -48.52 dém -35.52 d8 775.000 MHz 775.900 MHz 100.000 kHz 775.90155 MHz -48.65 dBm -35.65 dB
775.900 MHz 776.000 MHz 30.000 kHz 775,99805 MHz -53.07 dBm -40.07 dB 275.900 MHz 776.000 MHz 30.000 kHz 775.92363 MHz ~53.58 dbm ~20.58 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.37263 MHz 19.53 dBm -10.47 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.69930 MHz 19.12 dBm -10.88 dB
786.000 MHz 788,100 MHz 30,000 kHz 78803631 MHz -53.25 dBm -40.25 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.04071 MHz -52.66 dbm -39.66 dB
788.100 MHz 793.000 MHz 100.000 kHz 789.18916 MHz -48.93 dBm -35.93 dB 788,100 MHz 793.000 MHz 100.000 kHz 788.16110 MHz 42,51 dBm Z35.51 dp
793.000 MHz 806.000 MHz 6.250 kHz 79717532 MHz -60.25 dém -25.29 d8 793.000 MHz B06.000 MHz 6.250 kHz 805.05844 MHz -60.42 dBm -25.42 dB
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Rangelow | RangeUp | RBW | Frequency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |___powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 77464635 MHz -60.52 dém -25.52 dg 763.000 MHz 775.000 MAz 6.250 kHz 768.38861 MHz -60.55 dBm -25.55 db
775.000 MHz 775.900 MHz 100,000 kHz 775.99505 MHz -42.97 dém -29.57 dé 775.000 MHz 775.900 MHz 100.000 kHz 775.86718 MHz -48.38 dBm -35.38 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.97228 MHz -46.90 dBm -33.90 dB 275.900 MHz 776.000 MHz 30.000 kHz 77590594 MHz 53.27 dbm —20.27 dB
776.000 MHz 788.000 MHz 100.000 kHz 781,42458 MHz 4.92 dém -25.08 dB 776.000 MHz 788.000 MHz 100.000 kHz 784,73327 MHz 4.66 dBm -25.34 dB
786.000 MHz 788,100 MHz 30,000 kHz 78804391 MHz -48.09 dBm -35.00 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.02772 MHz -40.65 dBm -27.85 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.32273 MHz -43.22 dBm -30.22 dB 788,100 MHz 793.000 MHz 100.000 kHz 788.25420 MHz 36,65 dbm Z23.65 db
793.000 MHz 806.000 MHz 6.250 kHz 79925325 MHz -60.33 dém -25.33 d8 793.000 MHz B06.000 MHz 6.250 kHz 793,14935 MHz -59.02 dBm -24.02 dB
Y
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ssamonias. FCC RADIO TEST REPORT Report No. : FG031205B

LTE Band 13/ 5MHz / 16QAM
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Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Pawerabs | ALimit
763.000 Mz | 775.000 MRz 6,250 kHiz 770,11489 MRz ~60.58 dem -25.55 0B 763.000 MAz | 775.000 MRz .250 knz 772,72827 Mhz ~60.47 dbm -25.47 06
775.000 MHz 775,900 MHz 100000 kHz 775.63252 MHz -48.46 dBm -35.46 dB 775.000 MHz 775,900 MH2 100.000 kHz 775 99555 MHZ 4857 cbm teTdp
775.900 MHz 776,000 MHz 30.000 kHz 775,93931 MHz -53.15 dBm -40.15 dB 775.000 MHz 776.000 MHz 30,000 kHz 375.90428 MHz 53.31 dam a0 31 dB
776.000 MHz 788,000 MHz 100,000 kHz 777,31269 MHz 18.71 dBm -11.29 d8 776.000 MHz 788,000 MHz 100,000 kHz 786.63936 MHz 18.25 dBm -11.75 dB
788,000 MHz 788,100 MHz 30.000 kHz 78801414 MHz -53.50 dBm -40.50 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.01074 MHz -52.75 dem -39.75 dB
788.100 MHz 793,000 MHz 100.000 kHz 789.67867 MHz -48.94 dBm -35.94 dB 788 100 MH= 793.000 Mz 100.000 kHz 785 14650 MHs 48 55 dBm 355t db
793.000 MHz B0C.000 MHz 6.250 kHz 802.29221 MHz -60.28 dém -25.28 dB 793.000 MHz 806.000 MHz £.250 kHz 805.07143 MHz -60.38 dBm -25.38 dB

]" 1

Date: 5 NOV 2019 23:43:19

i

Date: 6 NOV 2018 00:00:28

Lowest Band Edge / Full RB Highest Band Edge / Full RB

P m o (| Sp. um
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 10.80 de Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avgPwr
Limit fheck PAES Limit Gheck PARS
20 dble—fRURIONS | INE ABS BAKS 50 dhipe—$BURIOUS JINE ABS DA
10 dBm 10 dém
0d ‘r—r_ﬂ_j‘ 0dem ""_——l‘
-10 dam - I ‘ -10 dem — L
-20 dbm J |‘ -20 dem
. | o [ \
SPURIOUS_LINE_ABS J L | SPURIOUS_LINE_ABS_ ‘.‘J L
-40 dam ‘\T‘ -40 dBm r
-0 dom l/ 50 dem
L0.dRm, S0 4R,
Start 763.0 MHz 7007 pts Stop 806.0 MHz | | [[Start 763.0 MHz 7007 pts Stop B06.0 MHz
puri Emissil Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency |__Powerabs |  aLimit
763.000 MHz 775,000 MHz 6.250 kHz 774,91009 MHz -60.36 dém -25.36 db 763.000 MHz 775.000 MRz 6.250 kHz 770,07892 MHz 60,53 dBm 25,53 db
775.000 MHz 775,900 MHz 100,000 kHz 77588516 MHz -43.80 dém -30.80 d& 775.000 MHz 775,900 MHz 100.000 kHz 77542662 MHz 48,50 dBm 35,50 db
775.900 MHz 776.000 MHz 30.000 kHz 775,99835 MHz -47.14 dBm -34.14 dB 775.900 MHz 776,000 MHz 30,000 kHz 77595560 MHz ~53.18 dbm 40,16 db
776.000 MHz 788.000 MHz 100.000 kHz 78046553 MHz 4.12 dBm -25.88 db 776.000 MHz 788.000 MHz 100.000 kHz 783.66633 MHz 3.72 dBm -26.28 dB
788,000 MHz 788,100 MHz 30.000 kHz 78804091 MHz -48.22 dBm -35.22 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.09136 MHz -40.11 dBm -27.11 dB
788.100 MHz 793.000 MHz 100,000 kHz 788,19056 MHz -43.67 dBm -30.67 dB 788,100 MH= 783.000 MH2 100,000 kHz 788.11713 MHz 3625 dBm 5326 dB
793.000 MHz 806.000 MHz 6.250 kHz 805.68182 MHz -60.36 dBm -25.36 d& 793.000 MHz B806.000 MHz 5.250 kHz 793.16234 MHz -58.61 dbm -23.81 dB

]" 1

Date: S.NOV.2019 23:46:39

i

Date: 5.NOV.2019 23:58.49

TEL : 886-3-327-3456 Page Number 1 A13-12 of 21
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG031205B
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Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Pawerabs | ALimit
763.000 Mz | 775.000 MRz 6,250 kHiz 772,64436 Mhz ~60.54 dem -25.54 66 763.000 MHz | 775.000 MRz 6.250 knz 773.02797 Whz ~60.55 dbm ~25.55 06
775.000 MHz 775,900 MHz 100000 kHz 775.03192 MHz -48,52 dBm -35.52 dB 775.000 MHz 775,900 MH2 100.000 kHz 775 EOTES MHZ 4859 cbm it o dp
775.900 MHz 776,000 MHz 30.000 kHz 775,91543 MHz -52.99 dBm -39.99 dB 775.000 MHz 776.000 MHz 30,000 kHz 375.90694 MHz 53.30 dam 0 30 dB
776.000 MHz 788,000 MHz 100,000 kHz 777.32468 MHz 17.55 dBm -12.45 d 776.000 MHz 788,000 MHz 100,000 kHz 8663098 MHe 17 14 dBm 1286 db
788,000 MHz 788,100 MHz 30.000 kHz 78809545 MHz -53.36 dBm -40.36 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.08127 MHz -52.68 dBm -39.68 dB
788.100 MHz 793,000 MHz 100.000 kHz 791,95979 MHz -48.99 dBm -35.59 dB 788 100 MH= 793.000 Mz 100.000 kHz 785 15629 MHe 48 68 dBm 368 db
793.000 MHz 806,000 MHz 6.250 kHz 793,12338 MHz -60.50 dém -25.50 dB 293,000 MHz 506,000 Mz & 250 ks 735 050144 Mie 8040 chm 2540 b
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__Rangelow | RangeUp | REW | Fraquency | _Powerabs | ALimit Range Low RangeUp | RBW | Freguency |  Powerabs | ALimit
763.000 Mz 775,000 MHz 6.250 kHz 771,10889 MHz -60.46 dem -25.45 db 763.000 MHZ 775.000 MHz 6.250 kHz 76603896 MHz 6053 dbm 2t.23 0B
775.000 MHz 775,900 MHz 100,000 kHz 775,87797 MHz -45.06 dém -32.06 d& 775.000 MHz 775.900 MHz 100,000 kHz 77571793 MHz 4861 dbm 3561 dB
775.900 MHz 776.000 MHz 30.000 kHz 775,99955 MHz -48.91 dém -35.51 dB 775.000 MHz 776.000 MHz 30.000 kHz 77500486 MHz 53,38 dbm 40.36 db
776.000 MHz 788.000 MHz 100.000 kHz 780.98102 MHz 3.28 dBm -26.72 db 776.000 MHz 788.000 MHz 100.000 kHz 782.76723 MHz 2.81 dBm -27.19 d8
788,000 MHz 788,100 MHz 30.000 kHz 78808067 MHz -48.04 dBm -35.04 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.01903 MHz -40.77 dBm -27.77 dB
788.100 MHz 793.000 MHz 100,000 kHz 788,31254 MHz -44.67 dém -31.67 dB 788 100 MH= 783.000 MHz 100,000 kHz 788 17008 MHz ~36.59 B 5359 0B
793.000 MHz 806.000 MHz 6.250 kHz 800.20130 MHz -60.37 dBm -25.37 d& 793.000 MHz B806.000 MHz 5.250 kHz 793.00649 MHz -59.45 dbm -24.45 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG031205B
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__Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit
763.000 MHz 775,000 MHz 6.250 kHz 774,86214 MHz -60,55 dBm -25.55 dB 763.000 MHz 775,000 MHz 6.250 kHz 76831668 MHz -60.67 dbm -25.67 dB
775.000 Mz 775.900 MHz 100.000 kHz 775.82403 MHz -48.46 dBm -35.45 dB 775.000 MHz 775.900 MHz 100.000 kHz 775,39515 MHz -48.61 dBm -35.61 dB
775.900 MHz 776,000 MHz 30.000 kHz 775,94001 MHz -53.33 dBm -40.33 dB 775.900 MHz 776.000 MHz 30.000 kHz 275 94750 Wz 53,56 dbm —40.56 db
776.000 MHz 788,000 MHz 100,000 kHz 77762438 MHz 10,56 dBm -10.44 d& 776,000 MH= 785.000 MHz 100.000 kHz 286 29980 MHe 19.23 dem 1077 d8
788,000 MHz 788,100 MHz 30.000 kHz 78805460 MHz -53.53 dém -40.53 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.01374 MHz -52.70 dBm -39.70 d&
788.100 MHz 793.000 MHz 100,000 kHz 791,06399 MHz -48.99 dBm -35.99 dB 788,100 MH= 783.000 MHz 100,000 kHz 788 10734 MHZ -48.50 dBm 3559 dB
793.000 MHz 806.000 MHz 6.250 kHz 799 47403 MHz -60.35 dém -25.35 di 793.000 MHz B806.000 MHz 5.250 kHz 798.21429 MHz -60.50 dbm -25.50 db
i ¢ - X i w

Date: 6 NOV 2019 00:22:15

Date: 6 NOV 2018 00:2353

Band Edge / Full RB

Spectrum I

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB

Mode Auto Sweep

@1 AvgPwr

Limit
20 dBHpe

heck

PURIOUS INE ABS

PASS
DA

10 dBm

0 dem

-10 dBm

-20 dBm

| P

o
| SPURIOUS_LINE_ABS |
-40 dBm

— ]

-50 dBm |‘-'

il CB

Start 763.0 MHz

7007 pts Stop 806.0 MHz

Spurious Emissions

Range Low |  Range Up

RBW

| Frequency Power Abs | ALimit |

763.000 MHz
775,000 MHz
775,900 MHz
776.000 MHz
768,000 MHz
788,100 MHz
793,000 MHz

775,000 MHz
775.900 MHz
776.000 MHz
788,000 MHz
788,100 MHz
753,000 MHz
806,000 MHz

6.250 kHz
100.000 kHz
30.000 kHz
100.000 kHz
30,000 kHz
100,000 kHz
6.250 kHz

760.38362 MHz
775.87527 MHz
775.97198 MHz
782.59940 MHz
788.08776 MHz
788.17098 MHz
793.00649 MHz

-60.54 dBm
-46.91 dBm
-50.83 dBm

1.98 dBm
-45.52 dém
-41.50 dBm
-58.38 dBm

-25.54 dB
-33.91 dB
-37.83 dB
-268.02 dB
-32.59 dB
-268.50 dB
-23,38 db

T

L

J

Date S MOV 2049 004740

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

: A13-

14 of 21




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG031205B

LTE Band 13/ 10MHz / 16QAM
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__Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit Rangelow |  RangeUp RBW Frequency | powerabs | ALimit
763.000 MHz 775,000 MHz 6,250 kHz 767,30969 MHz -60.41 dBm -25.41 d8 763.000 MHz 775.000 MAz £.250 kHz 763.08991 MHz -60.61 dém 2561 db
775.000 Mz 775.900 MHz 100.000 kHz 775.24860 MHz -48.65 dBm -35.65 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.50754 MHz -48.54 dBm -35.54 dB
775.900 MHz 776.000 MHz 30.000 kHz 775,99336 MHz -53.20 dém -40.20 dB 775.500 MHz 776.000 MHz 30,000 kHz 775.95360 MHz 53.53 dbm 40.53 dB
776.000 MHz 788.000 MHz 100,000 kHz 777.56444 MHz 16.50 dBm -11.50 d& 776,000 MHz 788,000 MHz 100,000 kHz 785 38761 MHe 18.49 dBm 1157 dB
788,000 MHz 788,100 MHz 30.000 kHz 78806898 MHz -52.87 dBm -39.87 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.04391 MHz -52.33 dBm -30.33 dB
788.100 MHz 793.000 MHz 100,000 kHz 788,10245 MHz -48.75 dém -35.75 dB 785,100 MH= 783.000 MH2 100,000 kHz 788, 14650 MHz 45,16 dBm 3t 16 dB
793.000 MHz 906.000 MHz 6.250 kHz 804,22727 MHz -60.43 diém -25.43 dB 753.000 MHz B06.000 MH2 6.050 kHz B2 53117 MHz 80,42 dBm o6 42 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG031205B
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Ref Level 30.00 dBm  Offset 10.80 d Mode Auto Sweep Ref Level 30,00 dém  Offset 10.80 dB Mode Autg Sweep
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__Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775,000 MHz 6,250 kHz 763,20079 MHz -60.40 dBm -25.40 d8 763.000 MHz 775.000 MAz £.250 kHz 770.94206 MHz -60.50 dBm -25.50 dB
775.000 Mz 775.900 MHz 100.000 kHz 775.14251 Mz -48.58 dBm -35.58 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.62353 MHz -48.53 dBm -35.58 dB
775.900 MHz 776.000 MHz 30.000 kHz 77596179 MHz -53.34 dém -40.34 dB 775.900 MHz 776.000 MHz 30.000 kHz 75.93412 MHz 53.39 dbm 40.30 db
776.000 MHz 788.000 MHz 100.000 kHz 777.56444 MHz 17.48 dBm -12.52 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.41159 MHz 17.19 dBm -12.91 d8
788,000 MHz 788,100 MHz 30.000 kHz 78806918 MHz -53.41 dém -40.41 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.01144 MHz -52.56 dBm -39.56 dB
788.100 MHz 793.000 MHz 100,000 kHz 790,08457 MHz -48.97 dém -35.97 dB 788,100 MH= 783.000 MH2 100,000 kHz 788.14161 MHz 48,52 dBm 3552 B
793.000 MHz 806.000 MHz 6.250 kHz 796.51299 MHz -60.43 dém -25.43 d& 793.000 MHz B806.000 MHz 5.250 kHz 797.18831 MHz -60.43 dbm -25.43 db
I ¢ - X i w

Date: 5 NOV 2019 00:31:11

Date: 6 NOV 2018 00:32:50

Band Edge / Full RB

Date SNOV 2019 002032

Spectrum I |u§
Ref Level 30.00 dém  Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
20 dbmn PURIOUS INE ABS DASS
10 dBm
0 dem ‘_, T
-10 dBm — I I}
-20 dem
. J \
| SPURIOUS_LINE_ABS_ f l\
40 dBm T
-50 dem | N\W
L a60Bm
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 774.53846 MHz -60.64 dBm -25.64 dB
775.000 MHz 775.900 MHz 100,000 kHz 775.89326 MHz -47.71 dBm -34.71 de
775.900 MHz 776.000 MHz 30,000 kHz 775.97847 MHz -51.76 dBm -39.76 da
776.000 MHz 788.000 MHz 100.000 kHz 783.15085 MHz -0.09 dBm -30.09 dB
788.000 MHz 788,100 MHz 30.000 kHz 788.08626 MHz -45.58 dBm -32.58 dB
788,100 MHz 793,000 MHz 100.000 kHz 788.27378 MHz -41.28 dBm -28.28 dB
793,000 MHz 806,000 MHz 6,250 kHz 793.09740 MHz -58.65 dBm -23.65 dB
-7
[ J e

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG031205B

Conducted Spurious Emission

LTE Band 13 / 5SMHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Date: 5 NOV 2019 23:50:58

Date: 5 NOV.2018 23:51:58

Spectrum u%;" Spec ué]
Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 10,30 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgpwr
Limit Tmrk PAES Limit (thrnk
10 &dne ‘ullmml.‘. INE_ABS PABS 10 ddne Immmu» INE_ABS
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE_ABS_
-20 dBr -20 dBm
30 dB -30 dBm
40 dBm -40 dBm
N IR ilitas L N » - N
-50 dBm -50 dBm
70 de -70 dBm
-80 dBm -80 dBm
-90 dBm -0 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 721.42304 MHz ~58.40 dBm 45,40 dB 30,000 MHz 763.000 MHz 100.000 kHz 727.65042 MHz -58.44 dBm -45.44 db
806.000 MHz 1.000 GHz 100.000 kHz 924.42629 MHz -57.37 dbm -44.37 dB 806.000 MHz 1,000 GHz 100.000 kHz 878.08346 MHz -57.40 dBm -44.40 db
1.000 GHz 3.000 GHz 1.000 MHz 2.99025 GHz -47.24 dBm -34.24 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.97426 GHz -47.,38 dBm -34.38 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.82987 GHz -42.07 dBm -29.07 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.99785 GHz -42,07 deém -20.07 d&
—_—
{ 1 J L] ( )| J L]

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum e Spec I:Iv?
Ref Level 0.00 dém  Offset 10.80 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 10,80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit Twrk PARS Limit rtm-k
10 adH’\P "I—'IIRI[]H.‘\' INE_ABS PABS 10 éé%ﬂ sPURIOUS. INE_ABS
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE_ABS_
-20 dBr -20 dBm
30 d8 -30 dBm
-40 dBm -40 dBm
X - kM i ™ i
-50 dBm -50 dbm
70 d8 70 dBm
-80 dBm -80 dBm
-00 dem -90 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 632.04173 MHz ~58.54 dbm ~45.54 dB 30,000 MHz 763.000 MHz 100.000 kHz 6E88.82084 MHz -58.35 dBm -45.35 dB
806.000 MHz 1.000 GHz 100.000 kHz 957.09885 MHz -57.32 dbm -44.32 dB 806.000 MHz 1,000 GHz 100.000 kHz 925.58971 MHz -57.34 dBm -44.34 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.98425 GHz -47.19 dBm -34.19 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.99775 GHz -47.49 dBm -34.49 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.98735 GHz -41.95 dBm -28.95 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.87186 GHz -42.09 dBm -29.09 dB&
( ) J - ( Il ] i

Date: 5.NOV 2019 23.53.58

Date: 5 NOV.2019 23:52.58

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG031205B

LTE Band 13 / 5SMHz

Highest Channel / QPSK

Highest Channel / 16QAM

Date: 6. NOV 2019 00:03:07

Date: 6 NOV.201S 00:04:07

Spectrum u%;" Spec ué]
Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 10,30 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgpwr
Limit Tmrk PAES Limit (thrnk
10 &dne ‘ullmml.‘. INE_ABS PABS 10 ddne Immmu» INE_ABS
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE_ABS_
-20 dBr -20 dBm
30 d8 -30 dBm
-40 dBm -40 dBm
) -, e A } e i
-50 dBm -50 dBm
70 de -70 dBm
-80 dBm -80 dBm
-90 dBm -0 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 684.05872 MHz -58.28 dbm —45.28 dB 30,000 MHz 763.000 MHz 100.000 kHz 7E3.29260 MHz -58.55 dBm -45.55 dB
806.000 MHz 1.000 GHz 100.000 kHz 975.81059 MHz -57.26 dbm -44.26 dB 806.000 MHz 1,000 GHz 100.000 kHz 904.06647 MHz -57.37 dBm -44.37 db
1.000 GHz 3.000 GHz 1.000 MHz 2.99275 GHz -47.47 dBm -34.47 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.98025 GHz -47,57 dBm -34.57 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.88786 GHz -42.03 dBm -29.02 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.99035 GHz -42.15 dBm -29.15 dB
{ 1 J L] ( )| J L]

LTE Band

13/ 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Date: 6.NOV.2019 00:27.31

Date: 6 NOV.2015 00:26:31

pectrum e pec w
Ref Level 0.00 dém  Offset 10.80 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 10,80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit Twrk PARS Limit 11r~rk
ine SPURIOUS. INE_ABS PABS ne JRIOUS INE_ABS
-10 difE -10 deiE—
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE_ABS_
-20 dBm -20 dBm
30 de -30 dBm
-40 dBm 40 dBm
o) x ~ P s
-50 dBm -50 dBm
70 d8 70 dBm
-80 dBm -80 dBm
-00 dem -90 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 727.65042 MHz -58.56 dBm ~45.56 dB 30,000 MHz 763.000 MHz 100.000 kHz 635.23858 MHz -58.35 dBm -45.35 dB
806.000 MHz 1.000 GHz 100.000 kHz 943.13793 MHz -57.18 dbm -44.18 dB 806.000 MHz 1,000 GHz 100.000 kHz 931.69765 MHz -57.40 dBm -44.40 db
1.000 GHz 3,000 GHz 1.000 MHz 2.97626 GHz -47.44 dBm -34.44 dB 1,000 GHz 3,000 GHz 1.000 MHz 2.99275 GHz -47.10 dBm -34.10 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.87336 GHz -42.10 dBm -29.10 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.88636 GHz -42,07 dBm -29.07 db
( ) J ( ) ] [ i

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG031205B

LTE Band

13 /5MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Swesp

Ref Level 0.00 dBém
SGL Count 100/100

Offset 10.80 dg Mode Auto Swesp

@1 AvgPwr (@1 Avgpwr
Limit Cf‘hnrk PAES Limit (thrnk
10 CHH’\P ‘PIIRHHI.\ INE_ABS PABS 10 éé%ﬂ IP\IR[()HS INE_ABS
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE_ABS_
-20 dBr -20 dBm
30 de -30 dBm
-40 dBm -40 dBm
WW% --rA-L’- ”
-50 dBm -50 dBm
70 dg -70 dBm
-80 dBm -80 dBm
derm -0 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 763.000 MHz 100.000 kHz 718.12619 MHz -58.57 dbm ~45.57 dB 30,000 MHz 763.000 MHz 100.000 kHz 706.77036 MHz -58.30 dBm -45.30 dB
806.000 MHz 1.000 GHz 100.000 kHz 868.77611 MHz -57.20 dBm -44.20 dB 806.000 MHz 1,000 GHz 100.000 kHz 951.76662 MHz -57.25 dBm -44.25 db
1.000 GHz 3.000 GHz 1.000 MHz 2.99925 GHz -47.43 dBm -34.43 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.99525 GHz -47.42 dBm -34.42 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.86186 GHz -42.13 dBm -29.12 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.86236 GHz -41.83 dBm -28.83 dB&

( I J

Date: 6. NOV 2019 00:08:50

( I

Date: 6 NOV.201S 00:09:49

Highest Channel / 64QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

@1 AvgPwr
Limit Twrk
ine SPURIOUS. INE_ABS
-10 difE
SPURIOUS_LINE_ABS_
-20 dBm
30 d8
-40 dBm
A e e
-50 dBm
20 dB
-80 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 718.85882 MHz ~58.45 dBm 45,45 dB
806.000 MHz 1.000 GHz 100.000 kHz 9241.19850 MHz -57.30 dbm -44.30 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.99075 GHz -47.26 dBm -34.26 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.81087 GHz -42.00 dBm -29.09 dB

\ ) J

Date: 6.NOV.2019 00:14.54

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG031205B

LTE Band 13/ 10MHz

Middle Channel / 64QAM

Spectrum -

Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Swesp
SGL Count 100/100
@1 AvgPwr
Limit Tmrk PAES
2 _SPURIOUS_)LINE_ABS PABS
10 ddRE 7

SPURIOUS_LINE_ABS_

-20 dBr

.30 dB

-40 dBm

-50 dBm

Start 30.0 MHz 18004 pts Stop 8.0 GHz

Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 609.81034 MHz -58.53 dbm -45.52 dB
806.000 MHz 1.000 GHz 100.000 kHz 921.03298 MHz -57.21 dbm -44.21 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.87678 GHz -47.40 dBm -34.40 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.97085 GHz -41.97 dBm -28.97 dB
( )i ] T e

Date: 6. NOV 2019 00:33:49

TEL : 886-3-327-3456 Page Number 1 A13-20 of 21
FAX . 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FG031205B

Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0073
40 Normal Voltage 0.0123
30 Normal Voltage 0.0013
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0004
0 Normal Voltage 0.0000
-10 Normal Voltage 0.0081 PASS
-20 Normal Voltage 0.0001
-30 Normal Voltage 0.0118
20 Maximum Voltage 0.0035
20 Normal Voltage 0.0013
20 Battery End Point 0.0018
Note:

1. Normal Voltage =4.0 V. ; Battery End Point (BEP) =3.8 V. ; Maximum Voltage =4.2 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A13-210f 21




samranas. FCC RADIO TEST REPORT Report No. : FG031205B
LTE Band 66
Peak-to-Average Ratio
Mode LTE Band 66 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.71 4.90 4.46 5.80
Middle CH 3.68 5.01 4.35 591 PASS
Highest CH 3.54 5.01 4.32 6.12
Mode LTE Band 66 / 20MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 5.62 6.35 - -
Middle CH 5.30 6.35 - - PASS
Highest CH 5.01 6.58 - -
TEL : 886-3-327-3456 Page Number : AB6-1 of 58

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG031205B

LTE Band 66 / 20MHz / QPSK

Lowest Channel / 1RB

Lowest Channel / Full RB

Spectrum i i
Ref Level 30.00 cbm  Offset 11,70 db Ref Level 30.00 cbm  Offset 11,70 db
Att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
] = ] = g
0.0 | 0.0 .
3, N 3,
‘ . ; .
5 \ 5
ﬁ \
1E - 1E- .
i | X
3 5 3
\ . .\
1E \ 1E \
| \
CF 1.72 GHz Mean Pwr + 20.00 dB CF 1.72 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa% | op.o1% | Mean | Peak | Crest | 10% | 105 | D% | Do |
Trace 1 [ 19.69 dbr 23,56 dim 3.87 d8 2.87 0B 3.65 0B 3.80 08 Trace 1 [ 20,68 dbm | 26,63 dbm 5.98 d8 2.41d8 4.17 d8 4.90 d8 5.51 08
| e—— I e———
L )i )| L L )i [ [T L]

Middle Channel / 1RB

Middle Channel / Full RB

l—=

Spectrum i Spectrum i
Ref Level 30.00 cbm  Offset 11,70 db Ref Level 30.00 cbm  Offset 11,70 db

o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz

@152 view @152 view

e =

=) gl
B = o 5 H
|
0.0 0.0
\ 5 % 3
i3 1E4 -
Y X
% kY \
1E S 1E ¥
|
CF 1.745 GHz Mean Pwr + 20.00 dB CF 1.745 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa% | op.o1% | Mean | Peak | | 10% | 105 | oa% | |

Trace 1 19.98 dBm 23.68 dBm 3.70 d8 2.55 dB 3.59 dB 3.68 dB 3.71 dB Trace 1 20,82 dBm 26,75 dBm 2.43 dB 4.26 da 5.01 d8
| e—— ==
L )i ) B e ) ] SR e

Highest Channel / 1RB

Highest Channel / Full RB

l—=

Spectrum i Spectrum i
Ref Level 30.00 cbm  Offset 11,70 db Ref Level 30.00 cbm  Offset 11,70 db

o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz

@152 view @152 view

0.0 | 0.0 -

\ & X .
~ A ~
] \\
1E- 1E- A
Y X
b
\ \
1E 1E ‘
i

. . |

CF 1.77 GHz Mean Pwr + 20.00 dB CF 1.77 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000

Mean | Peak | crest | 0% | % | pa% | op.o1% | Mean | Peak | Crest | 10% | 105 | D% | Do |

Trace 1 [ o024 dbm | 23,62 dbm 3.58 d8 2.67 0B 3.45 0B 8 57 d8 Trace 1 [ 2110 dem | 26,97 dbm 5.87 da 2.41d8 4.23 d8 5.01d8 5108
l— ==
L )i ) B e i ] SR e

TEL : 886-3-327-3456

FAX . 886-3-328

-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG031205B

LTE Band 66 / 20MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Spectrum i i
Ref Level 30.00 cbm  Offset 11,70 db Ref Level 30.00 cbm  Offset 11,70 db
Att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
B
™ o
0. 0.
\ = .
R A R
| \
1E- - - 1E- -+ 5
L \ \
1E 1E +
8]
|
CF 1.72 GHz Mean Pwr + 20.00 dB CF 1.72 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa% | op.o1% | Mean | Peak | Crest | 10% | 105 | D% | Do |

Trace 1 [ 18,90 dem 23,36 dbm 4.47 d8 3.16 08 .38 0B .45 0B 49 d8 Trace 1 [ 1968 dbm | 26,31 dBm 5.66 d8 2.99 d8 4.84 d8 5.80 d8 5.43 0B
— —
L JL J [LLL1] [ L111]

L JL

Middle Channel / 1RB

Middle Channel / Full RB

Ref Level 30.00 dém  Offset 11,70 d&
lo At 30 8 AQT 2 ms @ RBW 20 MHz

Spectrum

Ref Level 30.00 dém

Offset 11,70 db

o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
St
s
o ' \
\‘
0.0 - 0.0 -
1 - N, -
) ~ X ~
\
1E l 1E- -
1E 1E ‘u
‘ ‘I
\
|
\ | \
CF 1.745 GHz Mean Pwr + 20.00 dB CF 1.745 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa% | op.o1% | Mean | Peak | Crest | 10% | 105 | D% | Do |
Trace 1 [ 19.21 dem | 2362 dbm 4.41 d8 2.99 4B +.26 0B .35 0B .38 0B Trace 1 [ 1984 dbrm | 26,68 dBm 5.84 d8 2.93 d8 4.87 d8 5.91d8 5.52 0B
| e—— — _—
L )i ) B e L i ] W e

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum i Spectrum i
Ref Level 30.00 cbm  Offset 11,70 db Ref Level 30.00 cbm  Offset 11,70 db
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
=3, B ~
I :
0.0 I 0.0 -
] 5 § 3
L\ = S =
1 | 1
1E- 1E- v -
\ 5
\ | \
\ \
1E- 1E- "
CF 1.77 GHz Mean Pwr + 20.00 dB CF 1.77 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa% | op.o1% | Mean | Peak | Crest | 10% | 105 | | oo |
Trace 1 19.24 dBm 23,65 dBm 4.31 da 2.93 dB 4.23 dB dB 4.38 dB Trace 1 20,06 dBm 26,78 dBm 6.72 dB 3.01 d8 5.10 d8 6.64 dB
| e—— I e———
L )i J [ L )i ] FRRRRRD

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG031205B

LTE Band 66 / 20MHz / 64QAM

Lowest Channel / 1RB Lowest Channel / Full RB

Spectrum i s i
Ref Level 30.00 cbm  Offset 11,70 db Ref Level 30.00 cbm  Offset 11,70 db
Att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
0.0
s
1E- 1E-
\ Y \
\
1E 1E T
]
. |
CF 1.72 GHz Mean Pwr + 20.00 dB CF 1.72 GHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | Mean | Peak | Crest | 10% | 105 | D% | Do |
Trace 1 [ 17.79 dbm | 23.43 dbm 5.64 d8 3.22 0B 5.48 0B Trace 1 [ 18.50 dem | 26,12 dbm 7.53 d8 3.04 d8 4.99 da B
| e—— | e——
L L J L L J

Middle Channel / 1RB Middle Channel / Full RB

Spectrum i Spectrum i
Ref Level 30.00 cbm  Offset 11,70 db Ref Level 30.00 cbm  Offset 11,70 db

o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz

@152 view @152 view

E=EE e

e T
o - o -
0.0 0.0 .
3 3k w
1E 1E4 LY
X \ X
1E- 1E- -
\1
l
CF 1.745 GHz Mean Pwr + 20.00 dB CF 1.745 GHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa% | op.o1% | Mean | Peak | Crest | | 105 | D% | Do |
Trace 1 [ 18,17 dbm 2344 dBm 5.27 da 3.01 08 5.22 0B £.30 0B 5.30 d8 Trace 1 [ 18,80 dbm | 26,65 dBm 7.85 d8 5.04 d8 5.35 d8 7.28 08

| e—— | e——
L )i ) B e L )i ] W e

Highest Channel / 1RB Highest Channel / Full RB

Spectrum i Spectrum i
Ref Level 30.00 cbm  Offset 11,70 db Ref Level 30.00 cbm  Offset 11,70 db
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
0.0 0.0
5 \ <
1€ 1€ s
Y B
\ \ \,
1E 1E |
§
|
f
CF 1.77 GHz Mean Pwr + 20.00 dB CF 1.77 GHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa% | op.o1% | Mean | Peak | Crest | 10% | 105 | D% | Do |
Trace 1 18.49 dBm 23,50 dBm 5.01 d8 2.87 dB 4.93 dB s dB dB Trace 1 19.09 dBm 26,85 dBm 7.76 dB 3.16 d8 5.19 d8 6.58 dB 7.36 dB
| e—— | e——
L )i J [ L )i ] (I
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG031205B

26dB Bandwidth

Mode LTE Band 66 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH | 1.23 | 123 | 3.02 | 3.06 | 486 | 494 | 983 | 993 | 1421 1448  19.02 | 18.98
Middle CH 122 | 1.23 | 3.03 | 3.05 | 491 | 489 | 975  9.85 | 1454  14.33 | 19.06 | 19.22
HighestCH | 1.23 | 124 | 3.00 3.02 | 492 | 494 | 983 | 971 | 1424 | 14.21 | 19.02 | 19.10

Mode LTE Band 66 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH | 1.23 - 3.02 4.89 9.81 14.36 1894 | -
Middle CH 1.23 - 3.03 4.85 9.83 14.48 1894 -
Highest CH | 1.24 - 3.00 4.87 9.81 14.36 1898 | -

TEL : 886-3-327-3456 Page Number . A66-5 of 58

FAX . 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FG031205B

LTE Band 66

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

pectrum pectrum
Ref Level 30.00 cbm  Offset 11,70 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11.70 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.90 dBm) ™M1[1] 14.92 dBm)
1.71086220 GHz 1.71096150 GHz
20 20
ndB 26.00 dB)| e ndB 26.00 dB|
Al PNLTAY PR Y, A ) ey v 5
104 A vl Vo Bay, A, fv\ 1 zzsnunum? wa 104 A LV AW P SV TN l,_,,\ 1.22 zmmntj MHz
Qfactor 1393.2 / Qfactor 1396.0
od 0 d
/
10 df r 10 d 7 ‘
o AN, o] A A
2 P Vatians o = EEA=N
O b = 3
40 df
50 d -50 di
-60 d 60 d
CF 1.7107 GHz 1001 pts Span 2.8 MHz CF 1.7107 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML f 17108622 GHz 14,90 dBm nd@ down 1.228 MHz ML 1.7103615 GHz 14,32 dBm ndB_down 1.2252 MHz
TL 1 17100874 GHz -10.81 dbm nd8 26.00 dB TL L 17100874 GHz -11.76 dm n 26.00 dB
T2 1 1.7113154 GHz -11.18 dém Q factor 1393.2 T2 1 1.7113126 GHz -11.51 d8m Q factor 1396.0
— —

L I ]

L U ]

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

pectrum pectrum
Ref Level 30.00 cbm  Offset 11,70 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11.70 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.44 dBm) ™M1[1] 14.47 dBm)
1.74482660 GHz 1.74489370 GHz
20 20
¥ ndg 26.00 dB ndB 26.00 dB
g i T Ll P E A 1.219600000 MHZz 104 —rfy By 1.230800000 MHzZ
i Q factor ﬂ‘\ 1430.7 J T Qfactor VY 1417.7
od A 0 d
b 1 Y
I / |
T
-tod ® -10d y (_
ey Lo s,
204 _ s 20d N ST
o s .
P A A J
zat -
40 df -40 di
50 d -50 di
-60 d 60 d
CF 1,745 GHz 1001 pts Span 2.8 MHz CF 1.745 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML f 1.7448266 GHz 15.44 dam nd@ down 1.2196 MHz ML L 17448937 GHz 14,47 dBm nd@ down 1.2308 MHz
TL 1 1,7443846 GHz -10.59 dBm nd8 26.00 dB TL L 1.744393 GHz -11.67 dam n 26.00 dB
T2 1 1. 7456042 GHz -10.55 dém Q factor 1430.7 T2 1 1.7456238 GHz -11.58 dam Q factor 1417.7

L I ]

L U ]

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

pectrum pectrum
Ref Level 30.00 Gbm  Offset 11,70 db & RBW 30 kHz RefLevel 20.00 dBm  Offset 11,70 db @ RBW 30 khz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.6a dBm| mili] 14.55 dBm|
. 1.779590090 GHz, 1.77930000 GHz
e ¥ 26.00 dB & T ndB 26.00 dB
104 Ve diuaadiih NV'J‘“BwVwN»q‘ 1.230800000 MHz 104 e BRSO 1.244800000 MHz
Q fa \ 1445.9) I Qfactor | 1429.4)
0 i
13
-10d 7
AN et
—
I S
aadht
-40d -40 d
50 df -50 di
60 d -60 db
CF 1.7793 GHz 1001 pts Span 2.8 MHz CF 1.7793 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 17795909 GHz 15.63 dBm ndB down 1.2308 MHz ML 17793 GHz 14.55 dBm ndB down 12448 MHz
TL 1 1778693 GHz -10.25 dam nds 26.00 dB TL L 1.778679 GHz -11.37 dam nds 26.00 d8&
T2 1 17799238 GHz -10.55 dém  factor 1445.9 T2 1 1.7799238 GHz 1144 dém  factor 1425.4

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG031205B

LTE Band 66

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

pectrum pectrum
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db = RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 16.20 dBm)| MI[1] 15.17 dBm
» 1.71199150 GHz 1.71069680 GHz,
20 1 20
?‘B' . 26.00 dB nd 26.00 dB
04 P i - A 3.015000000 MHZ, 104 Pl Ry L N 3.062900000 MHZ|
1 Q factor \ 567.8) Q factor 558.5
a . T o
10 df ?r -10 di -
’, I
204 = 20d -
\ oY -
T AT N~
30 dpmy | 50 dBm
40 d -40 de
50 df 50 d
-6 df -60 di
CF 1.7115 GHz 1001 pts Span 6.0 MHz CF 1.7115 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 1 1.7119915 GHz 16.20 dBm nd@ down 3.015 MHz M1 1.7106968 GHz 15.17 dBm nd@ down 2.0629 MHZ
T 1 1,7099895 GHz -10.01 dBm nd8 26.00 dB TL L 17099775 GHz -10.64 dBm n 26,00 d8
T2 1 1,7130045 GHz 9.49 dBm Q factor 567.8 T2 1 1.7130405 GHz -11.23 dém Q factor 558.5

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

pectrum pectrum
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db = RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.21 dBm) 15.96 dBm)
1.74575520 GHz 1.74401700 GHz,
M1
= . ndBy_ 26.00 dB @ 26.00 dB
04 o e et - A 3.033000000 MHZ, 104 3.045000000 MHZ|
/ Q factor 575.6] 7 Q factor 1 572.8
i / |
o d 0 di .
" -
“10 4 - 10 di s
/
z0d L ~
308 - Slfoo
40 df
50 df 50 d
&nd -60 di
CF 1,745 GHz 1001 pts Span 6.0 MHz CF 1.745 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML f 17457552 GHz 16.21 dam nd@ down 3.083 MHz ML 1.744017 GHz 15.96 dam nd@ down 3.045 MHZ
T 1 1.7434715 GHz -9.97 dBm nd8 26.00 dB TL L 1.7434655 GHz -10.19 dbm n 26,00 d8
T2 1 1. 7465045 GHz -9.99 dBm Q factor 575.6 T2 1 1.7465105 GHz -10.21 d8m Q factor 572.8
L U J L JU J L]
pectrum pectrum
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db = RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 18.29 dBm) ™M1[1] 16.99 dBm)
1 1.77950700 GHz| 1.77739110 GHz
20 20 -
- ~ noe_ % 26.00 dB X nd 26.00 dB
o AT T e 2.003000000 MHZ 04 el e LI 2.021000000 MHZ]
T Q facs 592.6] ] Q factor 588.3
od 0 d
1
10 df - 1 10 d
s \ / \
20 d ! al 20 di 4 -
= 7 N = ~
L e Ve . VI
i =
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.7785 GHz 1001 pts Span 6.0 MHz CF 17785 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML f 1.779507 GHz 18.29 dam nd@ down 3.003 MHz ML 17773911 GHz 16.39 dam nd@ down 3.021 WAz
T 1 L.7770135 GHz -7.86 dBm nd8 26.00 dB TL L 1.7769775 GHz -9.48 dBm n 26,00 d8
T2 1 1.7800165 GHz -7.95 dBm Q factor 592.6 T2 1 1.7799985 GHz -9.73 dBm Q factor 588.3
L )i ] o [ (]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG031205B

LTE Band 66

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

pectrum pectrum
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db = RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™11 13.95 dbm)| MI[1] 13.28 dBm
1.71341900 GHz 1.71262000 GHz,
= il 26.00 dB)| @ i1 ndB 26.00 dB|
0u - WL, )#\,.,LA,—.J,\ s awnunum? V[Hz 104 ; A . LY BY e, 4 gadnnnnutj MH
f Q factor a52.9) / Q factor 347.0
04 | 04
/ \ / \
i i y
-10 di -10 de 7 ¥
/ / El
20 d 20 d I
| N Son
N v e . A,
Py W e e wed Vo ]
40 d
50 df 50 d
-6 df -60 di
CF 1.7125 GHz 1001 pts Span 10.0 MHz CF 1.7125 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML f 1713419 GHz 13.95 dam nd@ down 4.855 MHz ML 1.71262 GHz 13.28 dam nd@ down 4,935 MRz
T 1 1710112 GHz -12.00 dBm nd8 26.00 dB TL L 1.710012 GHz -12.75 dm n 26.00 dB
T2 1 1.714968 GHz -12.48 dém Q factor 352.9 T2 1 1.714948 GHz -13.12 dém Q factor 347.0

L I ]

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

pectrum pectrum
Ref Level 30.00 GBm  Offset 11,70 db & RBW 100 kHz RefLevel 20.00 dBm  Offset 11,70 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 14.79 dBm| ™Il 2% aBm
1.74379100 GHz 1.74359100 GHz
20 T 20
Y ndB 26.00 dB ndB 26.00 dB
- iy V' P BN, e, 4.905000000 MHZz 104 o P - B e A 4.885000000 MHZ|
f( Q factor ’\ 255.5] ] Q factor | 356.9
od | od J
hF4 fe / Yo
-tod T -10d o \g
\ ] |
20 d ) 20 d )
,
U, el
-0 i A= -30 dBmpoerr o]
Yauvive o s S e
-0 d -40 di
50 d -50 di
-60 d 60 d
CF 1,745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML 1 L1.743791 GHz 14.79 dBm ndB_down 4.905 MHz ML 1.743501 GHz 13.24 dBm ndB_down 4.BBE MHz
TL 1 1742522 GHz 11,10 dém ndd 26.00 dB TL L 1.742552 GHz -13.05 dém ndd 26.00 dB
T2 1 1747428 GHz -11.48 dam qQ factor 355.5 T2 1 1.747438 GHz -12.40 dam qQ factor 356.9
L U J L JU J L]
pectrum pectrum
Ref Level 30.00 GBm  Offset 11,70 db & RBW 100 kHz RefLevel 20.00 dBm  Offset 11,70 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.25 dBm| mili] 13.44 dBm|
177901800 GHz 1.77946800 GHz
e B g 26.00 dB & ) 26.00 dB
04 N SNV LOLATA AT T 4.915000000 MHz 104 o TV ST B BV 4.935000000 MHz
1 Q factor | 362.0 li Q factor 360.6
| i / \
od i 0
i
BUE! 7 -10d v
‘ 1
20 d - il " 20 di .
4 ) N
i —— 30 — LR
G il WA P e
-40 d
50 df -50 di
60 d -60 db
CF 1.7775 GHz 1001 pts Span 10.0 MHz CF 1.7775 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 1779018 GHz 15.25 dBm ndB down 4.915 MHz ML 1.779488 GHz 13.44 dBm ndB down 4,935 MHz
TL 1 1775072 GHz -10.86 dam nds 26.00 dB TL L 1.775042 GHz -12.72 dam nds 26.00 d8
T2 1 1779988 GHz -10.50 dém Q factor 362.0 T2 1 1.779978 GHz -12.91 dém Q factor 350.6

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG031205B

LTE Band 66

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

pectrum pectrum
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 24 dBm)| 14.08 dBm)
1.7185760 GHz 1.7108240 GHz
= ndB 3 26.00 dB @ . 26.00 dB
g i et ae” B 0.830000000 MHz 0d g e 9.930000000 MHZ|
7 Q factor 174.8 7 Q factor 172.3
[ {
od 0 d
]
i
-10 T -10 d
{
20 d f c 20 d
/ o - A _ ~
= e 30 3 v
-40 di
50 d -50 di
-60 d 60 d
CF 1,715 GHz 1001 pts Span 20.0 MHz CF 1.715 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML 1 1718576 GHz 15.24 dBm ndB_down 9.83 MHz ML 1.710824 GHz 14.88 dBm ndB_down 9,93 MHZ
TL 1 1,710025 GHz -10.46 dBm nd8 26.00 dB TL L 1710025 GHz -11.29 dam n 26.00 dB
T2 1 1,719855 GHz -11.61 d8m Q factor 174.8 T2 1 1.719955 GHz -10.89 dém Q factor 172.3

dle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

pectrum pectrum
Ref Level 30.00 GBm  Offset 11,70 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il ™Il 15.00 dBm|
1.7486360 GHz
= ndB 26.00 dB @ ndB _;\ 26.00 dB
104 / paliuiaiel :U. et 0.750000000 MHz 104 v A ATV T 0.850000000 MHZ|
Q factor 178.9 Q factor 172.5
od { od "‘
Tl 7]
10 df 5 -10 o y
20 d L 20 d f
/
o \ L/ ~
30 deme ‘ F30-dfme 1 R e
40 df -40 di
50 d -50 di
&nd 60 d
CF 1,745 GHz 1001 pts Span 20.0 MHz CF 1.745 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML 1 174456 GHz 15.54 dBm ndB_down 9.75 MHz ML 1.748635 GHz 15.00 dBm ndB_down 9,85 MHZ
TL 1 1740145 GHz -10.68 dém ndd 26.00 dB TL L 1.740165 GHz -11.23 dém n 26.00 dB
T2 1 1749895 GHz -10.57 dam qQ factor 178.9 T2 1 1.750015 GHz -11.35 dam qQ factor 177.5
L U J wa L JU J

Highest Channel / 10MHz / QPSK

Highest Channel /

10MHz / 16QAM

pectrum pectrum
Ref Level 30.00 GBm  Offset 11,70 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.25 dBm| mili] 16.52 dBm|
" 1.7744810 GHz 1.7764990 GHz
e ndB 26.00 dB & 26.00 dB
104 ™ B 9.830000000 MHz 104 9.710000000 MHz|
] a fa 180.5 183.0
od 4 t od
j 4
104 { 04
10 7 ¥ 10
- - « 7
% Tan iy AT
— L _
-40 -40 df
50 df -50 di
60 d -60 db
CF 1.775 GHz 1001 pts Span 20.0 MHz CF 1,775 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 1774481 GHz 16.25 dBm ndB down 9.63 MHz ML 1.776498 GHz 16.52 dBm ndB down 9,71 MHz
TL 1 1770005 GHz -9.42 dBm nds 26.00 dB TL L 1.770105 GHz -9.14 dBm nds 26.00 d&
T2 1 1779835 GHz -10.67 dém  factor 160.5 T2 1 1.779815 GHz -9.87 dBm  factor 183.0
L )| A L ] e

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A66-9 of 58



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG031205B

LTE Band 66

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.38 dBm) ™M1[1] 14.44 dBm)
1.7197480 GHz 1.7221750 GHz
20 20 ')
Tende 26.00 dB)| nds " 26.00 dB|
» Lo A innmn [eans A B0 o 14.206000000 MHz| . Alan, A o P B s 14.476000000 MHz
W 7 Q factor \‘| 121.1 0 [ N - Q factor \““ 119.0,
04 | I 04 \
\ ] e
-10 di I 10 d : \:
[ \
20d | 20d 1 T
APYANL Y An 4 Nt I, A
v v p T ]
40 df
50 d -50 di
-60 d 60 d
CF 1.7175 GHz 1001 pts Span 90.0 MHz CF 1.7175 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML f 1719748 GHz 14,38 dam nd@ down 14.206 MHz ML 1.723175 GHz 14.44 dBm ndB_down 14,476 MHZ
TL 1 1710367 GHz -11.19 dam nd8 26.00 dB TL L 1.710367 GHz -11.45 dbm n 26.00 dB
T2 1 1.724573 GHz -11.85 dam Q factor 121.1 T2 1 1.724843 GHz -11.21 dém Q factor 119.0
L U J wa L JU J L]

Middle Channel /

15MHz / QPSK

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  126us @ VBW 1MHz Mede Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 1 aBm) ™M1[1] 14.05 dBm)
1.7488660 GHZ| 1.7479370 GHz
20 11 20 "
nda'y 26.00 dB L 26.00 dB
g oS A L o B’ A aal 14.535000000 MHZz 104 _ _ v BN i p VR 14.326000000 MHZ
T Q factor 120.3 7 z Q factor ) 122.0)
\ /
od f . odi L
y L. 3| i
10 df - - -10 o
/ \ | \
204 t 20d !
‘ | J \
-0 dp AU A =R e 7 30 -, o
AT P A AV A e = /
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 40,0 MHz CF 1.745 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML f 1.748866 GHz 14.52 dam nd@ down 14,535 MHz ML 1.747937 GHz 14.05 dam nd@ down 14,326 MHz
T 1 1,737807 GHz -11.71 dm nd8 26.00 dB TL L 1.737927 GHz -11.60 dam nd8 26,00 d8
T2 1 1,752343 GHz -11.07 d8m Q factor 120.3 T2 1 1.752253 GHz -12.37 dém Q factor 122.0

L I

J

L U

J

Highest Channel / 15MHz / QPSK

Highest Channel /

15MHz / 16QAM

J

Spectrum Spectrum
Ref Level 30.00 dem  Offset 11.70 db & RBW 300 kHz RefLevel 20.00 dém  Offset 11.70 db & RBW 300 kHz
o Att 30dE SWT 126 @ VBW 1MHz  Mode Auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.44 dBm| mili] 15.20 dBm|
1.7764560 GHz 1.7660260 GHz
e nde'y 26.00 dB| & B ndB 26.00 dB|
04 PP o P | e B S, 14.236000000 MHz wd JANEYS Lnerrenn] Aurnq BYLA 14206000000 MHz
] a factor \ 124.8 T ) 124.3
od _i l, od E
BUE! 1, -10d
/ \ / \
d / \ i [ !
20 20
v o o Nt A o
39 A e o A S - e ‘
-40 -40 df
50 df -50 di
60 d -60 db
CF 1.7725 GHz 1001 pts Span 30.0 MHz CF 1.7725 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 1776458 GHz 15.44 dBm ndB down 14.236 MHz ML 1.766028 GHz 15.20 dBm ndB down 14.206 MHz
TL 1 1.765427 GHz -10.98 dém nd8 26.00 dB TL 1 1.765427 GHz -9.81 dém nd8 26.00 d8
T2 1 1779663 GHz -10.32 dém  factor 124.5 T2 1 1.779633 GHz -11.09 dém  factor 124.3
L J (] [ ] i

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG031205B

LTE Band 66

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

pectrum pectrum
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
13.01 dBm) ™M1[1]
1.7217180 GHZ|
= 26.00 dB| @ M1 ndB 26.00 dB|
. A 10.021000000 MHz P R opa 18.981000000 MHz
10 ¥ 10 et - -«
90.5) JP 7 ) 90.7)
0 di 0 d +
|
il L
-10 df -10 d
/
20 d 20 di f
e ek, L
w0 g <~ T 730 B e
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1,72 GHz 1001 pts Span 40.0 MHz CF 1.72 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML f 1721718 GHz 13.01 dam nd@ down 19.021 MHz ML 1.722398 GHz 13.74 dam nd@ down 18,981 MHz
T 1 1710649 GHz -14.76 dBm nd8 26.00 dB TL L 1710569 GHz -11.77 dbm n 26,00 d8
T2 1 1.72967 GHz -13.15 dém Q factor 90.5 T2 1 1.72955 GHz -12.55 dam Q factor 90.7

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

pectrum pectrum
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 14.14 dBm) ™M1[1] 12.03 dBm)
1.7435210 GHZ| 1.7512340 GHz
= nd 26.00 dB @ 26.00 dB
10d F AL ABRA o 19.061000000 MHZ, \ 19.221000000 MHz|
!’ 7 Q factor © 91.5 Ve v 91.1
o d |
. 4
104 4 2
{ 1
/
204 J §
| |
) T =
"‘ i PV WYY
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 40.0 MHz CF 1.745 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 1 1,743521 GHz 14.14 dBm nd@ down 19.061 MH2 M1 1.751234 GHz 12.83 dBm nd@ down 19,221 MHZ
T 1 1,735649 GHz -12.61 dam nd8 26.00 dB TL L 173545 GHz -12.86 dbm n 26.00 d8
T2 1 175471 GHz -12.13 dém Q factor 91.5 T2 1 1.75467 GHz -13.33 dém Q factor 91.1

L U ]

Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

pectrum pectrum
Ref Level 30.00 dém  Offset 11,70 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 11.70 db & RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.25 dBm| mili] 12.81 dBm|
1.7673230 GHz 1.7618080 GHz
e k ndB 26.00 dB & 0 ndB 26.00 dB
reeef el n SR 19.021000000 MHz . A Ao N 19.101000000 MHz
wad ST ‘\ 92.9 0 = e i
od 0 ! +
4 ‘
_10d ; _10d ) i
| i A
20 d - T
. Ao A AL s
P WA an pastny W Y Tt
30 s
-40d -40 d
50 df -50 di
60 d -60 db
CF 1.77 GHz 1001 pts Span 40.0 MHz CF 1.77 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 1767323 GHz 14.25 dBm ndB down 19.021 MHz ML 1.761808 GHz 12.81 dBm ndB down 19,101 MHz
T1 1 1,76033 GHz -12.38 dém nd8 26.00 dB TL 1 1.760529 GHz -13.60 dBém nd8 26.00 d8
T2 1 1779351 GHz -11.13 dém  factor 52.9 T2 1 1.77963 GHz -12.96 dém  factor 92.2

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG031205B

LTE Band 66

Lowest Channel / 1.4MHz / 64QAM Lowest Channel / 3MHz / 64QAM

pectrum pectrum
Ref Level 30.00 cbm  Offset 11,70 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11,70 db = RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0de SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
MI[1] 13.13 dbm)| MI[1] 15.01 dBm
1.71050700 GHz 1.71168580 GHz,
20 7} nde 26.00 dB| @ T ndB 26.00 dB)
- X By, o 1.233600000 MHz I M BN 3.021000000 MHz|
di N i v
o e Gfactor by 1386.6/ n 7 Q factor \ 566.6
od 0 d { T
-10 df -10 d X"
204 = 20d =
atel L .
Y s e My,
-30 B A AQdhm
- W
40 d -40 de
50 df 50 d
60 d -60 di
CF 1.7107 GHz 1001 pts Span 2.8 MHz CF 1.7115 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 1 1.710507 GHz 13.13 dBm nd@ down 1.2336 MH2 M1 1.7116858 GHz 15.01 dBm nd@ down 2,021 MHZ
T 1 1.7100874 GHz -12.60 dbm nd8 26.00 dB TL L 1.7099955 GHz -10.66 dBm n 26,00 d8
T2 1 1711321 GHz -12.27 dém Q factor 1386.6 T2 1 1.7130165 GHz -11.13 dém Q factor 566.6

Middle Channel / 20MHz / 64QAM Middle Channel /

3MHz / 64QAM

pectrum pectrum
Ref Level 30.00 cbm  Offset 11,70 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11,70 db = RBW 100 kHz
o Att 30dE SWT  63.2ps @ VBW 100kHz Mede Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 14.13 dbm)| MI[1] 14.75 dBm
1.74523220 GHz 1.74616280 GHz,
= p 26.00 dB| @ ndB " 26.00 dB)
104 R 1.230800000 MHz| 0d e, WV et L N 3.033000000 MHZ|
7 7 1418.0 7 Q factor 575.7
od 0 d L
It o
-tod i Z10d &
20d 20 di n"‘L
v e -.

Anr ~/ -
a0t 30, drp -
40 d -40 de
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 2.8 MHz CF 1.745 GHz 1001 pts Span 6.0 MHz

Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML f 17452372 GHz 14.13 dam nd@ down 1.2308 MHz ML 17461628 GHz 14.75 dam nd@ down 3.033 WAz
T 1 1,7443846 GHz -11.94 dBm nd8 26.00 dB TL L 1.7434655 GHz ~11.04 dm n 26,00 d8
T2 1 1. 7456154 GHz -11.58 dam Q factor 141B.0 T2 1 1.7464985 GHz -11.10 d8m Q factor 575.7

Highest Channel / 20MHz / 64QAM Highest Channel / 3MHz / 64QAM

pectrum pectrum
Ref Level 30.00 dém  Offset 11,70 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 11.70 db & RBW 100 kHz
o Att 30de SWT  63.2ps @ VBW 100kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 13.76 dBm| mili] 15.39 dBm|
50 GHz, 1.77763690 GHz
e ndB 26.00 dB & 26.00 dB
PULTE P R LY. e 1.244800000 MHZ M 3.003000000 MHz
1o f - Qfactor Y 1429.5 " 592.0
/
od s o4 /
BUE! -10d 7
20 d SNYA - 20 di v
] Yrn
o AT
=0, —
-40d
50 df -50 di
60 d -60 db
CF 1.7793 GHz 1001 pts Span 2.8 MHz CF 1.7785 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 17794035 GHz 13.76 dBm ndB down 1.2448 MHz ML 17776389 GHz 15.39 dBm ndB down 3,003 MHz
T1 1 1.7786762 GHZ -12.42 dém nd8 26.00 d8 T1 1 1.7770015 GHz -10.87 dém nd8 26.00 da
T2 1 1779921 GHz -12.53 dém  factor 1429.5 T2 1 1.7800045 GHz -10.55 dém  factor 532.0
L J L J [

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG031205B

LTE Band 66

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz /

64QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 12.75 dBm) ™M1[1] 14.03 dBm)
1.71156100 GHz 1.7140210 GHz
= i nd 26.00 dB @ nd 26.00 dB
w0 A Al Ba . 4.885000000 MHz 104 il - B 0.810000000 MHz|
,'f T = O facter as50.4] 7 = Q factor 174.7]
od 0 d
/ \
I i
-10 df 7 .(, -10
20d ¢ \ 20 d
f \ ; >
:f?,k,'m T 20 48m
-40 ds -40 di
50 df 50 d
60 d -60 di
CF 1.7125 GHz 1001 pts Span 10.0 MHz CF 1.715 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f L.711561 GHz 1275 dam nd@ down 4.885 MHz ML 1.714021 GHz 14.03 dam nd@ down 9.81 WHz
T 1 1.710082 GHz -13.55 dam nd8 26.00 d TL L 1710025 GHz -12.18 dbm n 26,00 d8
T2 1 1.714968 GHz -13.28 dém Q factor 350.4 T2 1 1.719835 GHz -12.23 dém Q factor 174.7
L it ] - L ) ] L]

Middle Channel /

5MHz / 64QAM

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att a0de SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 13.01 dBm) ™M1[1] 14.96 dBm)
1.74406100 GHz 0 GHz
20 20
i nd 26.00 dB ndB 26.00 dB
I 5 .
. n AW 4.845000000 MHZ P SO, W N, .830000000 MHZ]
W ’IH‘ = Q¥adoy "\ 360.0 0 7 Q factor 177.7]
od 0 d
/ \ {
-tod = -10d -
/ /
20d a 20d
/ /
- / A
30 R =y vy Aoy 7
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML f L.744061 GHz 13.01 dsm nd@ down 4.845 MHz ML 1.746459 GHz 14.36 dam nd@ down 9,83 WHz
T 1 1,742602 GHz -13.27 dbm nd8 26.00 B TL L 1.740005 GHz -11.75 dam nd8 26,00 d8
T2 1 1. 747448 GHz -13.05 dém Q factor 360.0 T2 1 1.749835 GHz -12.54 dam Q factor 177.7

L I

J

L U

J

Highest Channel / 5MHz / 64QAM

Highest Channel /

10MHz / 64QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,70 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.70 db & RBW 300 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 13.54 dBm| mili]
1.77862900 GHz
e 26.00 dB| & T ndB 26.00 dB|
04 4.865000000 MHz 104 Hmnrmy - " R PR ©.810000000 MHz
7 7 T 365.6 7 180.6
o + 0 d .
BUE! # -10d "F
/ ’
20 d . +
Iy ~eede N
a0 — Ay
| s Ve ]
-40 -40 df
50 df -50 di
60 d -60 db
CF 1.7775 GHz 1001 pts Span 10.0 MHz CF 1,775 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 1778623 GHz 13.54 dBm ndB down 4.685 MHz ML 1.771304 GHz 14.43 dBm ndB down 9,51 MHz
T1 1 1.775042 GHz -12.18 dém nd8 26.00 dB TL 1 1.770165 GHz -11.97 dém nd8 26.00 d8
T2 1 1.779908 GHz -12.45 dém  factor 365.6 T2 1 1.779975 GHz -11.20 dém  factor 180.6
L ) - L )i ) L

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG031205B

LTE Band 66

Lowest Channel / 15MHz / 64QAM

Lowest Channel / 20MHz / 64QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 12.60 dBm) ™M1[1] 12.54 dBm)
1.7186390 GHZ| 1.7241960 GHz
= Wi ndB 26.00 dB @ () 26.00 dB
By, . 14.356000000 MHz| B 18.941000000 MHz
di o Pt d L 1
o ] [T = e 119.7 o e (11.‘.:6'?&}““/’w\ 91.0
od 0 d
| i ‘ |
10 df 2 10 } 1o
7 f T
204 L 20d g |
/ \',‘ i, fant’ ]"“-W 1 alt
30 dmeri i e~ 7
40 df
50 df 50 d
-6 df -60 di
CF 1.7175 GHz 1001 pts Span 40,0 MHz CF 1.72 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML f 1.718639 GHz 12.60 dam nd@ down 14.356 MHz ML 1.724195 GHz 12,54 dam nd@ down 18,941 MHz
T 1 1710367 GHz -13.56 dm nd8 26.00 dB TL L 1710689 GHz -13.89 dbm n 26,00 d8
T2 1 1.724723 GHz -13.47 d8m Q factor 119.7 T2 1 1.72963 GHz -13.50 d8m Q factor 91.0
L U J wa L JU J L]

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  126us @ VBW 1MHz Mede Auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 12.80 dBm)| MI[1] 12 57 dBm
1.7470380 GHZ| 1.7495550 GHz
20 20
MindB 26.00 dB nd@1 26.00 dB
. B p 14.476000000 MHZ| " Bul, . 18.941000000 MHZ|
W [J T 0 Yacter Y V) 120.7] e T A TEA T T g fategie q 92.4
\ |
o '\ 0 1
04 . - 10 d - lr
; i ¢
204 + 20d
/ \ / “
- = o — -30 - o =
\‘%H« v Py AT T T P SV YTk S Ll S S | PV
-40 d -40 de
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 40,0 MHz CF 1.745 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML f 1.747038 GHz 12.80 dam nd@ down 14.476 MHz ML 1.749555 GHz 12.57 dam nd@ down 18,941 MHz
T 1 1737747 GHz -13.55 dbm nd8 26.00 dB TL L 1735529 GHz -13.92 dam nd8 26,00 d8
T2 1 1,752223 GHz -13.07 dém Q factor 120.7 T2 1 1.754471 GHz -13.19 dém Q factor 92.4

L I ]

L U ]

Highest Channel / 15MHz / 64QAM

Highest Channel / 20MHz / 64QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,70 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 11.70 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 13.61 dBm| mili] 12.16 dBm|
1.7671050 GHz 1.7670830 GHz
e T ndg, 26.00 dB| & M ndB 26.00 dB
N e BYLAN a1 14.356000000 MHz . P 1B.981000000 MHz
wd 7 7 Yali-as it 123.1 0 I e T Y ek VY 93.1
, ‘ ]
od t 0d
10 df il k* 10 df -/
/ ki ¥
20 d I A 20 di | |
21 - a1
\ R gt \ -
I I s o, el S VIS
a . \ o - BT AN VYIRS P
-40d -40 d
50 df -50 di
-60 df -60 di
CF 1.7725 GHz 1001 pts Span 30.0 MHz CF 1.77 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 1767105 GHz 13.61 dBm ndB down 14.356 MHz ML 1.767083 GHz 12.16 dBm ndB down 18,961 MHz
T1 1 1.765247 GHz -12.12 dém nd8 26.00 dB TL 1 1.76037 GHz -13.57 dém nd8 26.00 dB
T2 1 1779603 GHz -12.64 dam  factor 123.1 T2 1 1.779351 GHz -14.07 dém  factor 93.1
L ) - L )i ) L

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG031205B

Occupied Bandwidth

Mode LTE Band 66 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH | 1.09 | 1.09 | 272 | 272 | 449 | 449 | 899 | 901 | 13.40  13.43 | 17.90 | 17.86
Middle CH 1.09 | 1.09 | 274 | 270 | 449 | 451 | 9.05 | 9.07 | 13.43 | 13.40 | 17.94 | 17.86
HighestCH | 1.09 | 1.09 | 273 | 273 | 448 | 451 | 9.07 | 9.03 | 13.40 | 13.49 | 17.94 | 17.90

Mode LTE Band 66 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH | 1.09 - 2.75 - 4.49 - 9.01 - | 1840 | - 1790 -
Middle CH 1.09 - 2.73 - 4.48 - 8.97 - | 1346 - | 1798 -
Highest CH | 1.10 - 2.72 - 4.52 - 9.05 - | 13.49 - | 1790 -

TEL : 886-3-327-3456 Page Number : A66-15 of 58
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG031205B

LTE Band 66

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 11,70 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11.70 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
14.11 dBm) ™M1[1] 13.63 dBm)
0 1.71086220 GHz - 1.71047060 GHz
| 1.090909091 MHz Occ B 1.090909091 MHz
P e A ~ - rerfiar, e
10d L o £ 104 o A.
od 0 d I
/ \
10 df a -10 o
S \
204 o = oy Y 204d .
ok A M Y 20 g ey
2y a0 _—
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF 1.7107 GHz 1001 pts Span 2.8 MHz CF 1.7107 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 17108622 GHz 14,11 dam ML 1.7104706 GHz 13.63 dam
TL 1 171015734 GHz 7.06 dm Oce Bw 1.090305051 MHz TL L 171015734 GHz 5.81 dm Oce Bw 1.090909091 MHz
T2 1 1.71124825 GHz 7.35 dam T2 1 1.71124825 GHz 8.82 dam
L U J wa L JU J L]

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

ectrum

Ref Level 30.00 dém  Offset 11,70 dB & RBW 30 kHz

pectrum 2

Ref Level 20,00 dém  Offset 11.70 db & RBW 30 kHz

o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 2.06 dBm)| 14.91 dBm)
- 1.74518180 GHz - 1.74514550 GHz,
W1 Oce Bu 1.093706294 MHz ‘ 1090909091 MHz,
e
10 df o . C M T 10d ==l =
od I” 0 d 7
i / \
10 df - A -10 o -
/ \ . .
20 df = A N 20 df i Ly ey
i e, TRy
| e . R
a0 0B e
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 2.8 MHz CF 1.745 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 17451818 GHz 12.06 dam ML L 17451455 GHz 14.91 dBm
T 1 1.74445455 GHz 5.00 dam Oce Bw 1.093706294 MHz TL L 1.74445734 GHz 7.19 dBm Oce Bw 1.090909091 MHz
T2 1 174554825 GHz 4.54 dBm T2 1 1.74554825 GHz 7.36 dam

L I ]

L U ]

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,70 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 11.70 db & RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT I Att 30de SWT  63.2ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.84 dBm| mili] 13.92 dBm|
1.77959650 GHz, 1.77886640 GHz
20 1 20 T
olig Bw e 1.093706294 MHz ‘ T Oce B 1.088111888 MHZ|
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CF 1.7793 GHz 1001 pts Span 2.8 MHz CF 1.7793 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 17795965 GHz 14.84 dBm ML 1.7768084 GHz 13.92 dBm
T1 1 177875175 GHz 8.46 dBm oce Bw 1.093706294 MHz T1 1 1.77875734 GHz 7.23 dam oce Bw 1.088111888 MHZ
T2 1 177984545 GHz 10.15 dBm T2 1 177584545 GHz 7.50 dém
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